F15 - REAR FENDER
支架
NO PART NO DESCRIPTION REQ QTY
1 AAF-110000-0012 Rear fender bracket 1
2 GB5789-86-06016-K flange bolt M6*16 6
3 AAF-110010-0000 lock set, seat 1
4 GB5789-86-06012-K Bolt M6*12 4
5 AAF-110010-0005 Rubber bracket, seat 1
6 AAF-340041-0002 Seat rubber 1
7 GB845-85-48016-K Tapping screw ST4.8*16 2
8 AAF-240004-0100 Heat-insulation plate, tank 1
9 GB6177-86-06000-K Flange nut M6 4
10 AAF-260200-0000-D Tail light (DOT_ 1
11 GB845-85-42012-K Tappping screw ST4.212 4
12 AAC-260401-0000-D Left rear turnlight(amber, DOT) 1
13 AAC-260402-0000-D Rear rear turnlight(amber, DOT) 1
14 AAF-240004-0003 Rear fender 1
15 AAF-340018-0200 Rear reflector(red) 1
16 GB6177-86-05000-K Flange nut M5 1
17 AAF-340018-0600 Side reflector 2
18 AAF-110000-0046 rear reflector bracket 1
19 AAF-240004-0002 fender, rear wheel 1
20 A7-170700-0000-51 lock cable, seat 1